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REFERENCE SAMPLE PROGRAM
FINE AGGREGATE
2008 PROFICIENCY TEST RESULTS

1.0 OVERVIEW

The 2008 fine aggregate proficiency tests started in early 2008 and included the following
California tests (CT):

e CT 202 - Sieve Analysis of Fine and Coarse Aggregates
e CT 207 - Specific Gravity and Absorption of Fine Aggregate
e CT 217 - Sand Equivalent

Nearly 200 laboratories participated in these tests. Test results were received in May and
analyzed in accordance with the Caltrans Independent Assurance Program Manual. For
laboratories that failed to achieve an acceptable score in the initial test, an additional sample of
material was sent to the individual laboratories for a retest. This report presents test results from
both the initial test and the retest.

2.0 ANALYSIS OF TEST RESULTS
21  EVALUATION CRITERIA

Test results were analyzed using a statistical evaluation system in which the mean (X) and
standard deviation (s) is calculated for each test parameter. A rating score was then given to the
test result based on the criteria shown in Table 1. A test result with a score of 3 or greater was
considered acceptable. A test result with a score of 2 or less was considered unacceptable and a
retest was required.

Table 1: Evaluation Criteria

Test Result Rating IFEPEETER) o Acceptance
Results
X +1.0s 5 Very Good
X +1.5s 4 Good Acceptable
X+ 2.0s 3 Fair
X +2.5s 2 Poor
X +3.0s 1 Very Poor Unacceptable

For CT 202, a final score was determined based on the lowest score from one the following sieve
sizes: No. 4, No. 8, No. 16, No. 30, No. 50, No. 100, or No. 200. For CT 207, bulk specific
gravity and percent of moisture absorption were treated as two separate test parameters. If one of
the two or both test parameters failed to achieve an acceptable score, a retest was required.
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2.2 INITIAL TEST
A total of 195 laboratories participated in the initial test. An analysis of outlying observations

was conducted following ASTM E 178. This analysis indicated that the test results from some of
the laboratories were possible outliers as summarized in Table 2.

Table 2: Outlier Observations

CT | # of Outlier Lab ID

202 16 6, 50, 56, 95, 123, 235, 244, 265, 274, 289, 296, 348, 349, 366, 401, 405
207 4 145, 149, 359, 364

217 2 123, 219

After removing the outliers, the mean value and standard deviation for each test parameter were
re-calculated for determining the score for the respective test parameter. The analysis results are
presented in Table 3. Detailed test results and laboratory scores are provided in Appendix A.

Table 3: Summary of Initial Test Results

ltem 4 Lab Average Star]da}rd Number of Labs Achieved Score of
% | Deviation | 5 | 4 | 3 | 2 | 1
CT 202
No. 4 179 100 0.1 179 0 0 0 0
No. 8 179 86.4 1.1 116 53 0 7 3
No. 16 179 73.3 1.3 116 42 14 0 7
No. 30 179 49.4 1.7 146 9 11 7 6
No. 50 179 25.6 1.7 155 5 6 4 9
No. 100 179 16.0 0.8 98 72 0 5 4
No. 200 179 14.4 0.9 137 0 38 0 4
Final Score 179 47 52 43 14 23
% of Total 100 26.3 29.1 24.0 7.8 12.8
CT 207
BSG 108 2.61 0.07 78 16 6 7 1
% of Total 100 72.2 14.8 5.6 6.5 0.9
% Absorption 108 2.2 1.1 76 19 8 2 3
% of Total 100 70.4 17.6 7.4 1.9 2.8
CT 217
SE 192 73.0 3.1 155 13 14 4 6
% of Total 100 80.7 6.8 7.3 2.1 3.1

2.3 RETEST

The retest was conducted during July 2008. A laboratory that did not receive an acceptable score
was required to retest. A total of 81 laboratories participated in the retest for the various
proficiency tests. This included 69 laboratories that participated in both the initial test and the
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retest. Also included were 12 laboratories that did not participate in the initial test but
participated in the retest. (Lab ID: 2, 10, 47, 122, 160, 177, 192, 302, 310, 383, 444, and 526)

There were no outliers in the retest results. The mean value and standard deviation for each test
parameter was calculated as presented in Table 4. The mean and the standard deviation were
used in the t-test to determine if the mean between the initial test and the retest were statistically
same at a 95% confidence level. This was found to be valid. The score of each test parameter
was determined by comparing the retest result with the rating range from the initial test.
Detailed test results are provided in Appendix B.

Table 4. Summary of Retest Results

ltem 4lab | Average Star_lda}rd Number of Labs Achieved Score of
9 | Deviation 5 | 4 | 3 | 2 | 1
CT 202
No. 4 53 100 0.0 53 0 0 0 0
No. 8 53 86.3 0.9 39 14 0 0 0
No. 16 53 73.3 1.1 39 9 4 0 1
No. 30 53 49.3 1.9 40 5 2 2 4
No. 50 53 24.8 1.5 45 1 3 1 3
No. 100 53 15.6 1.1 29 17 0 4 3
No. 200 53 13.7 2.1 34 0 12 0 7
Final Score 53 15 13 13 3 9
% of Total 100 28.4 24.5 24.5 5.6 17.0
CT 207
BSG 13 2.57 0.14 7 5 0 0 1
% of Total 100 53.8 38.5 0 0 7.7
% Absorption 24 2.4 0.8 19 3 1 1 0
% of Total 100 79.1 12.5 4.2 42 0
CT 217
SE 27 73.3 2.8 23 2 1 0 1
% of Total 100 85.2 7.4 3.7 0 3.7

For laboratories that failed in the CT 202 initial test and then retested, 38 laboratories received an
acceptable score; 10 laboratories (Lab ID: 19, 31, 32, 50, 145, 235, 274, 289, 401, and 405) did
not submit the test results; and 5 laboratories (Lab ID: 90, 118, 265, 335, and 385) failed again to
achieve an acceptable score.

For laboratories that failed in the CT 207 initial test (bulk specific gravity portion) and then
performed the CT 207 bulk specific gravity retest, 5 laboratories received an acceptable score; 7
laboratories (Lab ID: 27, 80, 145, 158, 212, 297, and 364) did not submit the test results. For
laboratories that failed in the CT 207 initial test (moisture absorption portion) and performed the
CT 207 absorption retest, all 5 laboratories received an acceptable score.

For laboratories that failed in the CT 217 initial test and took the CT 217 retest, 11 laboratories
received an acceptable score; one laboratory (Lab ID: 401) did not submit the test results.
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24 COMBINED RESULTS

A total of 207 laboratories participated in the fine aggregate reference sampling test. Table 5
shows combined results from both the initial test and the retest. Statistics are adjusted to reflect
all test results.

Table 5: Summary of Combined Test Results

Item #Lab | Average Star_lda}rd Number of Labs Achieved Score of
9 | Deviation 5 | 4 | 3 | 2 [ 1
CT 202
No. 4 232 100.0 0.1 232 0 0 0 0
No. 8 232 86.4 1.1 155 67 0 7 3
No. 16 232 73.3 1.3 155 51 18 0 8
No. 30 232 49.4 1.7 186 14 13 9 10
No. 50 232 25.4 1.7 200 6 9 5 12
No. 100 232 15.9 0.9 127 89 0 9 7
No. 200 232 14.3 1.3 171 0 50 0 11
Final Score 232 62 65 56 17 32
% of Total 100 26.7 28.0 24.1 7.3 13.8
CT 207
BSG 121 2.61 0.08 85 21 6 7 2
% of Total 100 70.2 17.4 5.0 5.8 1.6
% Absorption 132 2.2 1.0 95 22 9 3 3
% of Total 100 72.1 16.7 6.8 2.2 2.2
CT 217
SE 219 73.0 3.0 178 15 15 4 7
% of Total 100 81.4 6.8 6.8 1.8 3.2

25 OBSERVATIONS

There were a number of laboratories that failed the retest. Consequently, further tests were
requested. To determine reasons for failures and help resolve any issues related to the tests,
representatives from Caltrans visited these laboratories. The following observations were made:

e Improper test procedure was used

= Sieves were not calibrated

e Improper washing of the fine aggregate

e Insufficient amount of fine grading material was used (used 300 grams instead of
approximately 500 + 25 grams)

e Qutdated stock solution was used

» Incorrect computations

e Sample was not thoroughly mixed prior to splitting

e Manually split (hand quarter) material without the use of a splitter

e Did not re-run requested retest (accreditation was not completed)
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3.0 SUMMARY

A total of 207 laboratories participated in the fine aggregate reference sampling test program. Of
which, 195 participated in the initial test and 81 laboratories in the retest. 69 laboratories
participated in both the initial test and the retest; 12 laboratories participated in only the retest.

In the initial test, roughly 80% of the participating laboratories received an acceptable score in
CT 202; about 93% received an acceptable score in CT 207 bulk specific gravity portion of the
test; about 96% received an acceptable score in CT 207 absorption portion of the test; and about
95% received an acceptable score in CT 217.

In the retest, 77% of the participating laboratories received an acceptable score in CT 202; about
92% received an acceptable score in CT 207 bulk specific gravity portion of the test; about 96%
received an acceptable score in CT 207 absorption portion of the test; and about 96% receive an
acceptable score in CT 217.

Combined statistics from both the initial and the retest indicate that roughly 80% of the
participating laboratories received an acceptable score in CT 202; about 93% received an
acceptable score in CT 207 bulk specific gravity portion of the test; about 96% received an
acceptable score in CT 207 absorption portion of the test; and about 95% received an acceptable
score in CT 217.

Caltrans representatives visited laboratories that failed the retest and made observations on the
testing process of subsequent test(s). Most of the issues were related to not following the
requirements of each respective test method.



RSP Fine Aggregate — 2008 Proficiency Test Results

Office of Flexible Pavement Materials

CT 202 - Laboratories Receiving a Final Score of 5

Test Results from Initial Test

APPENDIX - A

November 24, 2008

CTID #4 #8 #16 # 30 # 50 # 100 # 200 Final Score
12 100 86 74 50 25 16 14 5
18 100 86 73 49 25 16 15 5
20 100 86 74 48 25 16 15 5
38 100 86 73 49 25 16 15 5
39 100 87 73 51 26 16 14 5
53 100 86 73 48 24 16 14 5
55 100 86 73 49 25 16 14 5
71 100 87 74 49 25 16 15 5
77 100 87 74 50 25 16 15 5
80 100 86 74 49 25 16 15 5
87 100 86 74 49 25 16 15 5
92 100 86 73 49 26 16 15 5
96 100 86 73 49 25 16 15 5
98 100 86 73 49 24 16 15 5
99 100 86 73 49 24 16 14 5
103 100 87 74 50 25 16 15 5
119 100 86 73 51 24 16 14 5
120 100 86 73 49 25 16 15 5
127 100 86 74 48 25 16 15 5
147 100 87 74 50 26 16 15 5
148 100 86 73 49 26 16 15 5
158 100 87 73 50 27 16 14 5
164 100 87 74 51 27 16 15 5
176 100 86 73 49 25 16 15 5

226 100 86 74 50 25 16 15 5
233 99 86 73 49 25 16 15 5
256 100 86 73 51 25 16 15 5
261 100 86 73 49 25 16 15 5
272 100 86 73 48 24 16 14 5
283 100 86 73 49 25 16 14 5
294 100 86 73 51 25 16 14 5
295 100 87 74 50 25 16 15 5
308 100 87 74 49 25 16 15 5
316 100 87 74 51 25 16 15 5
322 100 87 74 50 25 16 15 5
329 100 86 73 48 25 16 15 5
330 100 86 73 49 25 16 15 5
331 100 87 74 50 26 16 15 5
350 100 86 73 49 26 16 15 5
359 100 86 73 49 24 16 15 5
361 100 86 73 49 25 16 15 5
367 100 86 74 50 25 16 15 5
384 100 87 74 49 26 16 15 5
398 100 86 74 50 26 16 15 5
400 100 86 73 49 25 16 15 5
417 100 86 73 50 26 16 15 5
562 100 86 73 49 26 16 15 5
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CT 202 - Laboratories Receiving a Final Score of 4

November 24, 2008

CT ID #4 #8 # 16 # 30 # 50 # 100 # 200 Final Score
1 100 85 73 49 25 16 15 4
9 100 87 75 50 26 16 15 4
11 100 88 75 51 26 16 15 4
14 100 86 74 49 24 15 14 4

23 100 86 73 49 26 17 15 4
27 100 88 75 50 26 16 14 4
45 100 87 72 50 27 17 14 4
46 100 85 73 47 24 15 14 4
59 100 85 73 49 25 16 15 4
65 100 88 74 51 26 17 14 4
88 100 85 73 49 25 16 14 4
97 100 88 74 51 26 16 14 4
101 100 86 73 48 24 15 14 4
104 100 88 74 50 24 16 15 4
110 100 85 72 48 25 16 15 4
116 100 85 72 48 24 15 14 4
137 100 85 73 48 25 16 15 4
149 100 85 73 49 25 16 15 4
153 100 85 72 48 24 16 14 4
154 100 86 73 49 24 15 14 4
165 99 87 73 51 27 17 15 4
178 100 86 73 49 25 15 15 4
179 100 87 73 50 26 17 14 4
212 100 86 73 48 25 17 15 4
216 100 87 72 50 26 16 14 4
217 100 86 73 48 24 15 14 4
219 100 85 73 50 25 16 15 4
221 100 86 73 49 28 16 14 4
223 100 86 74 49 25 15 14 4
225 99 88 74 51 26 15 14 4
234 100 87 75 49 25 16 15 4
237 100 87 75 51 26 16 14 4
253 100 88 75 50 26 17 15 4
257 100 87 74 49 27 17 14 4
268 100 85 72 47 24 15 14 4
270 100 88 73 49 26 16 14 4
280 100 87 73 50 25 17 14 4
293 100 87 74 49 25 15 14 4
297 100 85 72 48 24 15 14 4
301 100 88 75 51 26 17 14 4
318 100 86 72 48 25 15 14 4
351 100 88 74 51 27 16 14 4
352 100 88 74 49 25 16 14 4
354 100 87 74 50 27 17 15 4
362 100 88 73 49 25 16 14 4
364 100 86 73 50 24 15 14 4
376 100 86 73 49 26 15 14 4
387 99 87 75 47 24 16 14 4
389 100 85 72 49 24 15 14 4
394 100 86 73 49 26 17 14 4
407 100 85 72 48 25 15 14 4
422 100 87 74 47 26 16 14 4
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CT 202 - Laboratories Receiving a Final Score of 3

November 24, 2008

CT ID #4 #8 # 16 # 30 # 50 # 100 # 200 Final Score
17 100 86 74 49 25 16 16 3
24 100 85 72 48 27 16 13 3
49 100 87 74 51 26 17 16 3
63 100 88 73 52 25 16 13 3
66 100 88 75 52 25 16 14 3
67 100 85 73 49 23 15 14 3
70 100 87 75 50 27 17 16 3
73 100 87 73 48 25 16 16 3
76 100 85 71 48 24 16 14 3
78 100 88 73 47 23 15 14 3
79 100 86 72 48 25 16 16 3
93 100 87 74 51 25 17 16 3
106 100 86 74 52 28 17 14 3
114 100 87 73 48 25 15 13 3
117 100 86 72 51 24 16 13 3
139 100 87 76 48 25 16 15 3
141 100 88 75 52 26 16 14 3
151 100 88 76 50 25 16 15 3
156 100 87 74 51 26 16 13 3
169 100 86 72 48 26 15 13 3
173 100 87 73 49 24 15 13 3
182 100 88 76 51 27 17 16 3
187 100 87 73 50 26 16 13 3
210 100 87 75 51 26 17 16 3
224 100 85 71 49 25 17 14 3
248 100 87 75 52 25 15 14 3
254 100 85 71 48 23 15 14 3
266 100 88 76 51 27 17 16 3
281 100 86 73 48 23 15 14 3

305 100 86 74 49 26 17 16 3
325 100 87 73 52 26 15 14 3
341 100 85 73 48 24 15 13 3
344 100 86 72 49 25 16 13 3
345 100 86 73 49 24 15 13 3
360 100 87 75 52 27 17 16 3
368 100 87 73 51 25 16 13 3
370 100 86 73 50 25 16 16 3
388 100 87 74 49 26 16 16 3
393 100 86 74 50 26 17 16 3
418 100 86 72 50 26 16 13 3
462 100 88 74 52 28 17 15 3
569 100 87 75 50 26 16 16 3
576 100 86 73 49 26 17 16 3
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CT 202 - Laboratories Receiving a Final Score of 2 or 1

November 24, 2008

CT ID #4 #8 # 16 # 30 # 50 # 100 # 200 Final Score
15 100 89 76 51 26 16 14 2
19 100 85 73 50 29 17 14 2
22 100 86 73 47 24 14 14 2
32 100 86 72 49 29 17 14 2
69 100 89 73 47 25 16 15 2
90 100 85 71 46 22 15 13 2
146 100 88 75 53 28 17 15 2
200 100 85 71 46 23 14 13 2
263 100 89 76 52 26 17 14 2
273 100 89 76 51 25 16 15 2
317 100 87 73 49 25 14 13 2
356 100 87 73 53 24 15 13 2
385 100 87 74 53 25 16 15 2
565 100 85 71 46 24 15 15 2
5 100 87 72 49 25 14 12 1
21 100 85 72 47 27 14 12 1
25 100 86 72 49 30 17 14 1
26 100 85 72 50 32 16 13 1
31 100 87 74 51 31 17 14 1
42 100 88 77 52 28 18 17 1
48 100 88 75 54 27 16 14 1
91 100 83 69 44 22 13 13 1
118 100 84 70 46 24 15 14 1
135 100 85 72 48 30 17 14 1
145 100 88 77 48 27 16 14 1
163 100 89 77 55 26 17 16 1
201 100 85 72 49 31 17 14 1
214 100 86 73 50 27 18 17 1
249 100 86 74 52 27 18 16 1
255 100 86 73 49 32 17 14 1
201 100 87 74 50 31 17 14 1
333 100 88 75 54 26 17 14 1
335 100 83 69 47 23 16 14 1
379 100 83 69 45 24 15 14 1
439 100 86 74 50 30 16 13 1
556 100 84 71 45 24 15 14 1
572 100 86 72 48 31 17 14 1
CT 202 - Laboratories Determined as Possible Outliers
CT ID No 4 No 8 No 16 No 30 No 50 No 100 No 200

6 100 87 74 50 33 16 15

50 100 86 74 49 25 7 16

56 100 86 72 45 23 15 7

95 100 88 77 54 28 19 18

123 100 86 69 45 19 12 7

235 100 85 73 50 25 6 4

244 100 88 75 53 29 20 16

265 100 87 75 51 46 16 14

274 100 87 74 50 25 16 5

289 99 785 73 49 26 16 14

296 100 90 79 54 26 17 15

348 100 100 74 50 26 16 13

349 100 86 72 50 24 13 8

366 100 87 76 5 28 19 18

401 100 85 71 45 21 13 8

405 100 87 74 49 25 169 14

A-4
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CT 207 - Laboratories Receiving an Acceptable Score on Specific Gravity Test

CTID SG Score CTID SG Score CT ID SG Score
5 2.65 5 179 2.56 5 1 2.68 4
6 2.66 5 210 2.55 5 15 2.53 4
9 2.61 5 216 2.65 5 22 2.53 4
11 2.61 5 217 2.59 5 69 2.69 4
12 2.59 5 219 2.55 5 73 2.53 4
17 2.63 5 223 2.61 5 79 2.54 4
20 2.62 5 233 2.66 5 91 2.69 4
24 2.64 5 234 2.65 5 92 2.70 4
31 2.61 5 244 2.62 5 96 2.68 4
32 2.62 5 249 2.64 5 163 2.70 4
42 2.66 5 256 2.64 5 164 2.68 4
46 2.62 5 263 2.64 5 253 2.54 4
49 2.63 5 265 2.55 5 255 2.52 4
50 2.57 5 266 2.55 5 322 2.68 4
53 2.65 5 268 2.65 5 393 2.71 4
63 2.59 5 270 2.63 5 394 2.70 4
65 2.64 5 273 2.62 5 18 2.50 3
66 2.64 5 274 2.67 5 118 2.50 3
67 2.61 5 280 2.64 5 176 2.50 3
70 2.67 5 281 2.63 5 187 2.73 3
71 2.65 5 289 2.67 5 283 2.50 3
77 2.65 5 293 2.61 5 294 2.49 3
87 2.60 5 301 2.66 5
88 2.61 5 316 2.65 5
90 2.56 5 329 2.60 5
95 2.66 5 331 2.67 5
101 2.61 5 352 2.64 5
106 2.67 5 354 2.66 5
110 2.62 5 356 2.64 5
114 2.63 5 361 2.65 5
117 2.62 5 366 2.62 5
119 2.67 5 370 2.57 5
127 2.59 5 376 2.67 5
135 2.62 5 385 2.67 5
147 2.65 5 398 2.58 5
154 2.63 5 400 2.65 5
156 2.65 5 401 2.65 5
165 2.63 5 562 2.58 5
173 2.58 5 576 2.66 5

CT 207 — Laboratories Receiving an Unacceptable Score on Specific Gravity Test

CT ID SG Score CT ID SG Score Outlier
27 2.45 2 59 2.41 1
80 2.45 2 145 2.03 1 (0]
158 2.44 2 149 1.60 1 (@]
212 2.45 2 359 1.59 1 (@]
291 2.45 2 364 0.67 1 (@]
297 2.76 2
565 2.45 2
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CT 207 - Laboratories Receiving an Acceptable Score on Absorption Test

CT ID Abs Score CT ID Abs Score CT ID Abs Score
5 1.9 5 164 1.3 5 1 0.8 4
6 1.6 5 165 1.4 5 42 1.1 4
9 1.7 5 173 1.9 5 63 0.7 4
11 3.1 5 179 3.1 5 66 0.9 4
12 3.2 5 212 2 5 92 0.9 4
15 3.2 5 217 2.8 5 101 1.1 4
17 2 5 223 2.7 5 106 0.9 4
18 2.8 5 233 2 5 145 1 4
20 1.5 5 234 1.6 5 187 0.7 4
24 2.4 5 244 2 5 216 0.9 4
27 3.2 5 249 1.9 5 255 3.7 4
32 2.9 5 253 2.1 5 268 1 4
46 3.1 5 256 2.2 5 281 0.9 4
49 2.7 5 263 1.63 5 283 3.6 4
53 1.9 5 265 2.4 5 294 3.7 4
65 2.6 5 266 2.6 5 352 1.1 4
67 2.9 5 270 1.6 5 366 0.6 4
69 1.2 5 273 1.8 5 385 1.1 4
70 1.5 5 274 2 5 393 1.1 4
71 1.3 5 280 1.58 5 398 1 4
73 3 5 289 1.4 5 31 3.8 3
77 2.6 5 291 1.2 5 50 3.8 3
79 1.4 5 293 2.1 5 90 4 3
80 1.4 5 297 2.6 5 158 3.9 3
87 2.2 5 301 1.3 5 176 3.8 3
88 1.3 5 316 2.2 5 210 4 3
91 1.6 5 322 1.5 5 370 4.1 3
95 1.4 5 329 2.3 5 562 3.8 3
96 1.6 5 331 1.5 5
110 2.3 5 354 2.8 5
114 2 5 356 1.5 5
117 1.9 5 359 1.3 5
118 1.8 5 361 1.3 5
119 1.5 5 364 1.1 5
135 2.1 5 376 1.8 5
147 1.4 5 394 1.3 5
149 2.5 5 400 1.9 5
154 1.9 5 401 2.6 5
156 1.5 5 576 1.4 5

CT 207 — Laboratories Receiving an Unacceptable Score on Absorption Test

CT ID Abs Score CT ID Abs Score
22 4.6 2 59 5.4 1
565 4.5 2 127 5 1
219 4.9 1
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CT 217 - Test Results from Initial Test

November 24, 2008

Score 5 Score 4 Score 3 Score 2 Score 1
CTID | SE CT ID SE CTID SE| CTID | SE| CTID | SE| CTID | SE| CTID | SE
1 72 116 73 270 72 42 77 5 78 25 66 80 81
6 73 117 73 272 73 63 77 21 67 106 66 91 83
9 74 118 71 273 74 65 69 235 68 114 66 95 81
11 70 119 71 274 72 146 77 248 79 349 80 318 82
12 75 120 73 281 75 169 77 255 67 398 83
14 71 127 70 289 76 201 69 265 78 401 83
15 73 135 75 293 72 280 69 283 67
17 71 137 70 295 74 294 77 291 68 123 84
18 72 139 73 297 75 296 77 345 78 219 98
19 75 141 75 301 73 308 77 364 67 Outlier
20 75 145 72 316 74 322 77 366 78
22 71 147 75 317 76 370 69 376 67
23 76 148 73 325 71 387 77 385 68
24 75 149 74 329 76 565 67
26 72 151 70 330 73
27 76 153 72 331 74
31 70 154 72 333 74
32 71 156 75 335 76
38 72 158 70 341 75
39 72 163 74 344 75
45 74 164 73 348 74
46 73 165 71 350 72
48 71 173 72 351 71
49 70 176 72 352 72
50 71 178 72 354 72
53 75 179 73 356 70
55 71 182 74 359 72
56 72 187 73 360 74
59 72 200 76 361 71
66 75 210 72 362 73
67 75 212 73 367 72
69 71 214 72 368 72
70 70 216 76 379 71
71 71 217 75 384 73
73 76 221 72 388 72
76 70 223 71 389 75
77 72 224 73 393 74
78 73 225 74 394 73
79 72 226 73 400 73
87 73 233 72 405 74
88 72 234 73 407 75
90 73 237 73 417 70
92 70 244 71 418 76
93 71 249 72 422 74
96 70 253 75 439 71
97 73 254 70 462 71
98 72 256 75 556 75
99 73 257 72 562 76
101 73 261 71 569 73
103 72 263 70 572 73
104 74 266 73 576 72
110 70 268 70
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APPENDIX - B

Test Results from Retest

November 24, 2008

CT 202 - Laboratories Receiving an Acceptable Final Score - Retest

CTID | No4 No8 No16 No30 No50 No100 No200 Final Score

5 100 87 74 49 25 16 14 5
21 100 86 74 49 26 16 14 5
48 100 87 74 50 25 16 14 5
56 100 86 73 50 24 16 14 5
135 100 86 73 49 25 16 15 5
146 100 86 74 50 25 16 15 5
214 100 86 73 50 26 16 15 5
244 100 86 73 49 25 16 15 5
255 100 86 74 49 25 16 15 5
263 100 87 74 50 25 16 14 5
310 100 87 74 50 26 16 15 5
345 100 86 74 49 25 16 15 5
349 100 86 73 49 26 16 15 5
439 100 86 73 50 25 16 15 5
556 100 86 74 49 26 16 15 5
6 100 86 73 50 28 16 15 4
10 100 85 73 48 25 16 15 4
25 100 88 74 49 25 16 15 4
26 100 85 74 50 26 16 15 4
69 100 85 72 47 24 15 14 4
200 100 87 74 48 24 15 14 4
201 100 86 72 47 25 16 15 4
273 100 86 73 49 26 17 15 4
291 100 85 73 49 25 16 15 4
317 100 86 73 49 25 15 14 4
366 100 87 74 50 26 15 15 4
565 100 88 73 49 25 16 14 4
572 100 87 73 50 26 17 14 4
15 100 87 75 51 26 17 16 3
22 100 86 74 49 25 17 16 3
42 100 87 74 49 25 16 13 3
91 100 88 75 50 25 16 13 3
95 100 86 72 47 25 15 13 3
123 100 86 74 50 26 17 16 3
163 100 86 73 51 24 16 13 3
249 100 87 74 52 25 17 15 3
296 100 88 73 50 24 15 13 3
333 100 86 73 52 25 15 13 3
348 100 85 76 48 26 16 15 3
356 100 87 73 50 24 15 13 3
379 100 86 73 50 27 17 16 3

B-1



RSP Fine Aggregate — 2008 Proficiency Test Results November 24, 2008
Office of Flexible Pavement Materials

CT 202 - Laboratories Receiving an Unacceptable Final Score - Retest

CT ID No4 | No8 | No16 | No30 | No50 | No100 | No200 | Final Score
265 | 100 87 73 53 26 17 14 2
302 | 100 87 74 50 24 14 13 2
335 | 100 86 72 53 26 16 14 2

2| 100 85 70 45 21 12 8 1
90 | 100 86 71 48 23 14 12 1
118 | 100 85 71 44 23 15 14 1
122 | 100 88 75 51 24 16 10 1
160 | 100 86 72 48 23 14 8 1
177 | 100 85 71 45 20 13 8 1
192 | 100 88 74 47 21 13 8 1
385 | 100 87 74 54 27 16 14 1
444 | 100 86 72 47 22 14 10 1

CT 207 - Laboratories Receiving an Acceptable Score on Specific Gravity Test - Retest

CT ID SG Score CT ID SG Score CT ID SG Score
66 2.64 5 310 2.61 5 47 2.54 4
149 2.58 5 359 2.66 5 59 2.54 4
219 2.59 5 565 2.62 5 92 2.69 4
291 2.56 5 2 2.54 4 106 2.7 4

CT 207 - Laboratory Receiving an Unacceptable Score on Specific Gravity Test - Retest

CT ID SG Score
366 2.16 1
Note: Passed in the initial test

CT 207 - Laboratories Receiving an Acceptable Score on Absorption Test - Retest

CT ID Abs Score CT ID Abs Score CT ID Abs Score

1 2.5 5 127 2.4 5 310 2.5 5

2 2.5 5 149 3.2 5 366 2.5 5
50 2.3 5 158 1.6 5 565 1.6 5
59 2.4 5 210 1.9 5 22 3.7 4
63 2.6 5 219 2.4 5 176 1 4
66 2.3 5 261 1.9 5 562 3.5 4
92 1.6 5 281 1.5 5 90 4 3

106 2.1 5 291 2.3 5

CT 207 - Laboratory Receiving an Unacceptable Score on Absorption Test - Retest

CTID Abs Score
370 4.3 2
Note: Passed in the initial test
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CT 217 - Retest Results

November 24, 2008

CTID SE Score CTID SE Score CTID SE Score
5 74 5 317 74 5 248 82 1
21 71 5 318 72 5 Note: Passed in the initial test
25 73 5 345 76 5
80 70 5 349 72 5
91 75 5 364 72 5
95 75 5 366 73 5

106 71 5 376 74 5
123 72 5 383 70 5
219 74 5 398 75 5
255 70 5 565 73 5
265 72 5 2 77 4
291 73 5 114 69 4
302 72 5 444 78 3
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